
sleesch
Typewritten Text
DeckHand 40

sleesch
Typewritten Text
2-year warranty

GregW
Typewritten Text
Click here to order parts.
www.warnersdock.com
   888/222-3625

http://www.warnersdock.com/Minnkota/Minnkotamainpage.htm


7. Check for any under deck obstructions directly below the DH-40 and davit.  If obstructions exist reposition the
units.

8. Using a 11/32” bit,  drill the two most rearward holes (the ones that align with the most rearward holes in the DH-
40 base) and temporarily place 2 of the mounting bolts (  64  ) through the DH-40 base and the boat deck.

9. Now with the unit aligned to the boat, drill the remaining mounting holes.
10. Now remove the two mounting bolts, DH-40 base, and davit from the deck surface.  Place a 1 inch rubber

mounting washer (66) over each of the drilled holes on the deck surface. Position the DH-40 base and davit on
top of the rubber washers aligning the mounting holes.

11. Insert the mounting bolts at this time.
12. Under the boat deck place a flat washer and locking nut on each bolt and tighten.
13. Replace DH-40 cover.
14. Make electrical connection to battery.

WINCH AND DAVIT MOUNTED TOGETHER ON OPTIONAL MKA-16-02 PD/AP QUICK RELEASE BRACKET.

The DH-40 can be mounted onto the PD/AP Quick Release plate available from any MinnKota retailer.

1. Remove the DH-40 cover ( 47 ) by removing the cover screws ( 49 & 53 ).
2. Place the DH 40 on the slide plate of the Quick Release bracket making sure you align the 2 rear holes with the

2 rear holes in the plate.
3. Mark the location of the 2 front holes in the DH 40 base on the Quick Release bracket slideplate.
4. Drill the 2 additional marked holes in the slide plate using a 11/32” drill bit.  The slide plate should now have 6

holes.

7. Voyez s’il y a des obstructions sous le pont juste
sous le DH-40 et le porte-manteau.  S’il en existe,
déplacez les unités. 

8. Au moyen d’une mèche de 8,73 mm (11/32 po),
percez les deux trous arrière (ceux qui s’alignent
avec les trous le plus à l’arrière du socle du DH-40)
et mettez temporairement 2 boulons de montage ( 64 ) à travers le socle du DH-40 et le pont du bateau. 

9. L’unité maintenant alignée par rapport au bateau, percez les autres trous de montage. 
10. Enlevez maintenant les deux boulons de montage, le socle du DH-40 et le porte-manteau de la surface du pont.

Placez une rondelle de montage en caoutchouc de 2,54 cm (1 po) (66) sur chaque trou que vous avez percé
sur la surface du pont. Positionnez le socle du DH-40 et le porte-manteau sur les rondelles de caoutchouc tout
en alignant les trous de montage. 

11. Insérez les boulons de montage à ce point. 
12. Sous le pont du bateau, placez une rondelle plate et un écrou de sûreté sur chaque boulon et serrez-les. 
13. Remettez le couvercle du DH-40. 
14. Réalisez le raccordement électrique à la batterie.

TREUIL ET PORTE-MANTEAU MONTÉS ENSEMBLE SUR UN SUPPORT À DÉBLOCAGE RAPIDE 
MKA-16-02 PD/AP OPTIONNEL

Le DH-40 peut être monté sur une plaque à déblocage rapide PD/AP disponible chez tout concessionnaire MinnKota.

1. Enlevez le couvercle ( 47 ) du DH-40 en en retirant les vis ( 49 & 53 ). 
2. Placez le DH-40 sur la plaque coulissante du support à déblocage rapide tout en vous assurant d’aligner les 2

trous arrière par rapport aux 2 trous arrière de la plaque. 
3. Marquez l’emplacement des 2 trous avant du socle du DH-40 sur la plaque coulissante du support de débloca-

ge rapide. 

QUICK RELEASE PLATE
PLATE À DÉBLOCAGE RAPIDE

Description
MOTOR/GEAR ASSEMBLY (Includes items 1-10,13,14)
MOTOR
GEAR BOX
SCREW M6X1.0 X16mm [5 EA.]
SEAL [2 EA.]
BRONZE BUSHING
WORM GEAR
BRONZE BUSHING 3/8” SHAFT
BALL-THRUST
GASKET
GEAR BOX COVER
SCREW #10-32 X 1/2” [6 EA.]
WASHER-#10 EXT. LW [6 EA.]
BRONZE BUSHING 1/2” SHAFT [2 EA.]
GEAR SHAFT
BASE
DAVIT ASSEMBLY (Includes items 16-22, 25-34)
DAVIT CHASSIS
HINGE PIN [2 EA.]
TORSION SPRING
E-RING [6 EA.]
E-RING [2 EA.]
TORSION SPRING
AXLE PIN
SHACKLE [2 EA.]
CHAIN
LOWER LINE GUIDE
ROLLER-LARGE
SAFETY LANYARD
UPPER LINE GUIDE
ROLLER-SMALL
AXLE PIN
LIFTING ARM
SCREW-1/4-20X5/8”
NUT- 1/4” NYLOC
ROPE STOP
SCREW-#4-40 X 3/4” [2 EA.]
NUT-#4-40 KEPS [2 EA.]
LINE GUIDE
COIL SPRING
SPOOL BEARING
WASHER
E-RING
DRIVE PIN
PIN KEEPER
SWITCH
SPOOL W/ROPE
COVER
DECAL-TOP COVER
SCREW-#8-32 X 1.25”
CIRCUIT BREAKER
SWITCH
DECAL- MFR. NOTICE
SCREW-#10-16 X 2 1/2” [2 EA.]
STRAIN RELIEF
SCREW- 1/4-20 X 1” [2.EA]
STANDOFF [2 EA.]
SCREW- #8-10 X 5/8”[4 EA.]
CIRCUIT BOARD ASSEMBLY

Item Part
n 2997816

*1 2377802
*2 2376502
3 2373448
4 880-026
5 2370041

*6 2372238
7 2377300

*8 2376000
9 2376915
10 2376515
11 2223455
12 2261718
13 2227304

*14 2372254
15 2371901
n 2998410

*16 2376505
17 2372607
18 2372712
19 2013000
20 2263010
21 2372713
22 2372606
23 2370806
24 2370820
25 2371613
26 2372311
27 2370801
29 2371614
30 2372306
31 2372601
32 2374210
33 2373402
34 2263103
35 2373200
36 2372130
37 2373100
38 2371612
39 2372700
40 2370001
41 990-051
42 788-040
43 2092601
44 2372630
45 2374010
46 2377901
47 2370202
48 2375505
49 2372123
50 2378203
51 2374019
52 2375504
53 2372122
54 2222905
55 2373446
56 2372920
57 2372100
58 2378225

HEX NUT M6X1.0
LEADWIRE
CONTROL CORD
JUMPER WIRE #20GA BLUE
JUMPER WIRE #10GA RED
BAG ASSEMBLY
5/16” -18 BOLT [8 EA.]
NUT- 5/16-18” [8 EA.]
WASHER RUBBER [8 EA.]
WASHER 5/16” [8 EA.]

59 2373105
60 2090601

61 2370703
62 2370704
63 2370706
n 2994853
64 2153501
65 2153100
66 2301720
67 2151726

4 13

M
O

U
N

TIN
G

M
O

N
TA

G
E

PA
R

TS LIST
LISTE D

E PIÈC
ES 

* This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required.

GregW
Typewritten Text
Click here to order parts. www.warnersdock.com
888/222-3625

http://www.warnersdock.com/Minnkota/Minnkotamainpage.htm



	DeckHand 40.pdf
	DeckHand 40_Page_3




